

T E S T C E R T I F I C A T E

ST-23-08-30-01

Product: Edge band for furniture
Product name "ABS Edgings"

Producer: PROADEC Portugal, S.A.
4486-851 Mindelo
Vila do Conde
Portugal

Order: Testing of selected properties according on ABS

Test report: 2723359

Test results: Following test results are valid for the products tested with report 2723359.

Properties	Results	
Resistance to chemical agents according to DIN EN 12720:2014-02/ DIN 68861-1:2011-01	Level of use (LU) according to DIN 68861-1	1C
Resistance to scratching according to DIN EN 15186:2012-07, procedure B	Lowest weight force: 0,5 N Level of use (LU) according to DIN 68861-4	4 F
Light fastness with test parameters according to EN ISO 4892-2:2013+A1:2021-08	Colour change assessment with grey scale value 4 Achieved light fastness	6
PAH content according to AfPS GS 2019:01	Total content (mg/kg)	1,3

Dresden, 30/08/2023



Head of laboratory




Engineer in charge